
Front Discharge Piping Assembly Service Parts List
For pump models: CM and CS

Components See Page

Front Discharge Piping 2

Cables and Panel Components 3

09/23/20
Rev. DateDocument Number

SPL82621
Issue Date

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000  www.waterousco.com
Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.

03/03/03



8

4

2

4

5

7

6

7

4
2

12
4

6

4

2

4

7

1

3

9

10

11

2

4

Front Discharge Piping

Ref No. Description

1 Elbow-Flanged

2 Spacer

3 Extension-Discharge (CM/CS)

4 Gasket-Flange, 3-1/2, 8-Bolt

5 Discharge Valve Subassembly

6 Nut-Hex, 1/2-20

7 Screw-Hex Hd, 1/2-20 x 3 in

8 Extension-Threaded, Discharge, 4 in

9 Front Discharge Piping Subassembly

10 Screw-Hex Hd, 1/2-13 x 2-1/4 in

11 O-Ring, 4-3/8 x 4-5/8 in

12 Stud-UNF x UNF, 1/2 x 3-1/4 in

32 ofPage
SPL82621



To ground

To "HOT" post

69

70

71

26

24

83
(Part of 69)

Flow

If manual override is used, attach to this side 
to open valve in a counter-clockwise rotation.

Cables and Panel Components

Ref No. Description

24 Nut-Adapter

26 Pin-Spirol, 1/8 x 3/4 in

69 LED Panel Wiring assembly

70 Cable-Extension, Encoder 

71 Wire-Motor Extension

83 Control Panel Mounting Hardware (Includes (4) Socket Hd 
Screws, #6-32 x 3/4 and (4) Nylock Nuts, #6-32)

33 ofPage
SPL82621


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	Sheet3
	Drawing View3


